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AIENTMABDY mimada (Jonaz)
QuIngil ANUAY oY | ANNEN | AN
@wmuvaidey) | (Alondwasyn) | (i) | @adivay) | @odng)
1450 1500 30 14.31 17.92
1450 1500 60 14.33 17.93
1450 1600 30 14.81 18.50
1450 1600 60 14.56 18.25
1550 1500 30 15.60 19.69
1550 1500 60 15.89 19.58
1550 1600 30 15.73 1942
1550 1600 60 16.04 20.02
1650 1500 30 16.56 20.26
1650 1500 60 16.75 20.04
1650 - 1600 a0 16.72 20.32
1650 1600 60 16.49 20.18
AT 0. 2 HEAINITHARIVBIF UM IR (Sintering)
gamngil 1o saTnmiou nsvadiideyns)
@eamwaden) | (uW) LR G AT D)
ANMEN | ANNYPY
1900 120 5 8.08 11.07
1900 120 15 11.41 14.127
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- + - v
MINi n. 3 uaasdeyanimmuuniuveandanat

ANUMNUUUNINGHT*

TR pamngil AIUAY nm  (§ouny)
(enuwaidion) | (PlanTu/ns.aml.) M g
qa qn
fiou HIP 1900 ufinerinou 94.84 | 95.26
A 1450 1500 97.41 | 9787
B 1450 1500 97.52 | 97.98
o 1450 1600 97.49 | 97.86
D 1450 1600 97.55 | 98.78
E 1550 1500 98.13 | 98.92
F 1550 1500 97.79 { 98.3%
G 1550 1600 98.44 | 98.90
H 1550 1600 9838 | 98.82
I 1650 1500 98.84 | 99.23
) 1650 1500 98.80 | 99.18
K 1650 1600 98.86 | 99.27
L 1650 1600 98.84 | 99.51

MINUIHA : * A191001598 $1U2U 3 A2000
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AT 0. 4 uerasfoyamnunuAon1IAa 1A (Flexural Strength) vandanmat
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Buam qamgil ANUAY m
(@amusaiden) | (Monfwns.vy.)
fiou HIP 1900 ufterinou
A 1450 1500
B 1450 1500
C 1450 1600
D 1450 1600
E 1550 1500
F 1550 1500
G 1550 1600
H 1550 1600
I 1650 1500
] 1650 1500
K 1650 1600
L 1650 1600

HIWINA : * AvInmInarey $1uau 3 Aed1

ANUNUADMIARTNS®

(unnzrthamin)

miga

AIgage

236.146

251.149

240.873
279.944
278297
288.627

281.351
297.113
292.115
300.896

318.530
341.702
400.443
356.556

328.101
358.965
411.167
365.557

408.898
399.192
417.692
440,719

417.23
419.199
435,028
456.470
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J . L] L 3 - L
a1 . 5 umaadoyan Tugaeruesdy (Young's modulus) woendinsasel

-miugdoveadas

Fuau gamgil - ANUAY 2 (Onxrthamin)
(eamuwaidug) | (Monfwasan,) | (ufi) . n"w’hqﬂ MgIgR
fow HIP 1900 ufmerineu 120 220.175 | 241.499
A 1450 1500 30 234.826 | 270.389
B 1450 1500 60 257.840- | 283.053
o 1450 1600 30 259.973 | 274.539
D 1450 1600 60 275.409 | 292.081
E 1550 1500 30 298,031 | 313.434
F 1550 1500 60 280.981 | 300.537
G 1550 1600 30 305.766 | 333.989
H 1550 1600 60 304.533 | 319.095
I 1650 1500 30 350.604 | 365.982
] 1650 1500 60 315.678 | 326.853
1650 1600 30 402.125 | 418.288
L 1650 1600 60 | 447.367 | 461.469

WNNg : * MeInminagey S 3 MetN
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fuaru quvigil ANUAY nm
(@nusaiden) | (Plonfu/ns.am)
fiou HIP 1900 uftrerinou

A 1450 1500
B 1450 1500
C 1450 1600
D 1450 1600
E 1550 1500
F 1550 1500
G 1550 1600
H 1550 1600
I 1650 1500

1650 1500

1650 1600

1650 1600

1 4 ¥
WM : * Awnmisnareva $uau 5 afa

\ an, ]
aNNudInneso*

(Onzthoen)

mehge | Mgage
19.606 19.816
20.035 | 20.367
20966 | 21.185
20925 | 21.225
21265 | 21.541
21.548 | 22.043
22042 | 22512
22514 | 22754

122603 | 22.663
22545 | 22.721
22.603 | 22.633
22616 | 22732
23702 | 23.842
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a1l 0. 7 uemsdoynnamimilon (Fracture Toughness,K,o) YoIHdATuN
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manilen K,
S qaingll ANUAY nm @nnahamo.ins’™)
(eswmusaiBen) | (Mandw/ns.an)
Aow HIP 1900 ufiverinou

A 1450 1500
B 1450 1500
C 1450 1600
D 1450 1600
E 1550 1500
F 1550 1500
G 1550 1600
H 1550 1600
I 1650 1500
I 1650 1500
1650 1600
1650 1600

¥ ¥
Wy : * MmenmImareudl §1u s il



1A n.8 naasoyamudRvowandus

Sample Temp-Pras(kglcm’)-Time(Min) True Dens. %TD Flexture.Str.(MPa) E (GPa) Hardness(GPa) KIC(MPa.mm)
-ﬁ: 1450/1500/30 4.154 97.51 250919 240.426 20.201 597
B 1450/1500/60 4.165 97.77 286.363 270.832 21.074 5.50
C 1450/1600/30 4.158 97.60 284.133 269.060 21.025 5.21
D 1450/1600/60 4.173 9795 295.607 285.163 21.388 5.07
E 1550/1500/30 4.205 98.70 323.771 307.160 21.633 4.98
F 71550/ 1500/60 4.190 . 98.35 350.735 291.956 22212 4.62
G 155071 600/30 4.208 9877 407.655 318.854 22.604 4.61
H 1550/1600/60 4.205 98.70 361.973 310.330 22.643 447
I 1650/1500/30 4.220 99.06 412.570 359.691 22.633 4.30
J 1650/1500/60 4218 99.01 407.447 319.517 22623 4.07
K 1650/1600/30 4222 99.10 425.278 408.460 22.682 393
1650/1600/60 4232 99.34 450.303 454.613 23.732 3.99

091
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(1) r]ﬁl‘lnji_j.-'ﬁ ] |:J-fm“| 100 -1{'--‘.1.! 1450/ 1 500/60
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(1% q:mn]ﬂ.-'ﬂ TTUAN/IAT NN 1450/1600/60

LA IO 1717 1015 139N IAVEISHOF WS 1Firiaed ¥l M LUHELRN®

cf.|}1". 1l 'ﬁr_lunlui:- HIP iv N 1450 DIFSHALITT
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() QUUAN/MATIWAUAID 1NN 1550/1600/60
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aDINT A NYUHNY HIP N N1 1550 BIA A
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M m . R
e, bOBs 194Mm

(1) BUHAN/ATIUAUATAT NN 1650/1600/60

3 = i i '.'-. I- INENM I T HELRTA S
P (AB HARANDTITHDI INTA8T 1H9an muDdeanamm IMABINan
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|Sample ident.: A1203-TiC | 8-Nou—1996 15:89
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Operator ;: Chiew
Client : none
ob I+TiC

COmmercialfJ000X,200 secs. (8/7/27 13:53)

Counts .
40000 ——
] Al
i
30000
20000—
il
J
I
10000-—_ o '
N Ti
10 f
_._ c J:
4] M LT
4 } J . Ti J A
0 l [ | L L : e T T } T : (L i | T : [ |
0 2 4 6 8
Energy (keV)

© gtuuufia ESD vewdadue uTEN n. (Japan)



175

L N
{:WI\/IASTERSIZER

famm

Result: Analysis Report
s SIMPHE DeanT
Samoie 10. AQOCD 0=3.56 Run Numbet. 1 Meatyrement Oale. Thu, 31 Jul, 1997 1001AM
Samcw Fiw TESTI02 Ratord Number. 4 Anaiyss Date Tru, 31 Jul, 1997 10 01AM
sampie Pain. C\SIZERBDATAY Resutt Source. Analysed .
Sarmole Notes: uRrasonic 30 s, in N HMP 0.5 g/l )
SYEEN DNy
Range Lens. J00RF mm Beam Lengih, 2.40 mm Sampier, None . Obacursion 27.7 %
Pretgviation. 30D |Partcle R.L = { 1.5295, 01000), Owpersant R = 13300
Anaiyas Mode!  Poydmperse Reswua 1143 %
Modifcatians None \ :
— — Retult SIS
Drintution Typer Volurne Concetiration = 0.0080 %Vol Danagy = 3 9609/ cub. em Specic SA.w J6T048q mig
Mean Damstes: Div,0.1)a O 26um Ov,05) s 04dum Di{v.09}= O88um
o4 N C7IQum D 2> Da&Yum Span = 1 390E +00 Lnisormiry = B 876E.01
[ SO%_T&w [} L) T I R Z ™% ] A O
1] 2]+ S )3 L1+ L aa— Lig.x) L TS - B —
G008 om0 oor oo 1712 026 800 9 42
ooT 0.00 o008 000 900 018 1048 M 60
o0 oo foa ] 1]+ 4} 10 48 012 122 w2
ooR ool 011 oo 1224 008 (L] 981
on [+]o]] 12 oo 14322 008 1657 99 86
013 o008 215 oo7 18 57 004 wN 990
013 oX R 0a? 1821 o003 2249 w93
a1 107 020 145 2249 o0 %20 9995
oz ) Im ‘023 445 %20 om £ 96
023 LE- ] o2r o N5 g 3556 mer
azr 1085 an 188 3556 T om 4143 9098
on 1257 D38 3543 41.43 oot 4827 w5
g6 12190 Qa2 %21 a8 77 o00 42 w9
042 1208 049 6238 5023 ooo © 65% N
049 1124 058 7363 3.3 14 ) 1637 100 00
LR 827 os? L1 78632 000 B 100 07
067 567 ora 87 57 8491 000 10258 1000C
078 I o 8110 10358 o000 12067 10000
o9 219 108 9329 12067 oo 140458 100 00
108 144 124 8473 140 58 aoo 153 17 100 00
124 093 144 9572 18377 qoo 19080 100 00
144 082 168 9824 190 80 ooo 22129 150 00
164 0 195 96 68 22228 000 5095 100 00
195 014 228 96 8C 250 65 000 201 68 100 00
228 aos 265 96 86 0y 88 000 35145 1006 00
285 (0] 3jog 96 51 351 o8 oo 405 45 10000
-1 023 360 §7 14 409 a5 000 4170 100 00
360 035 419 97 49 47T ol owy - 855 71 100 00
€19 Q45 488 794 85571 [eJi ] 647 41 10000
488 048 560 B0 40 647 41 a0 T84 23 100 00
589 047 863 9682 754 23 000 878 67 10000
20 100
i
i
T
+
1 180
I :
I “ o
: B0
10 150
+ 40
i
{30
20
110
8o A 0
0 L IR LA TOUT o000
Particle Diameter {(um.)
Mo Inslfumenls L, Mastersizer § Ver, 2.11 p. 1
Werm, U Serial Number. 32734-89 01 Aug 97 14:52

0884 592456 Fax:0684 852789
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Result: Analysis Report

“SEpIE Daas
sampie (0. TiC ged g4 RunNumber 1 Mempirerraent Dake: Thu, 31 Jul, 1997 1 S1PM
sampie Féa. TEAT 102 Recorg Nymoer, 13 Analyse Dese: Thu, 31 440, 1997 2 STPM
Sempie Patn: CABIZEAS\OATAY Renid Source: Anatysed
Sample Notes. ulirasonic 30 mne in Na HMP (.5 g/,
WYEam ety
r;,vum; WORF mm Besm Length. 7.40 mm . None: Outeursion 262 %
Pressntation. 30H0 [Paricle R = { 15295, 0.1000), Owspersant R} » 13300
Ansiyss Modal: Polydiperse Resoual D868 %
Modefications. None
RESUN STARNET
Drtntution Type: Volume Concenration = 10051 Vol Denaty « 4940 g /cub. cm © SpeafcSA v 4s06aq mig
Mesh Diamaters; Di{v.0.4ja 013um Ofv.08)= J3%um O, 0% 105um
D4, )= 1T4um D3 2l= ©.27um Span = 2 STRE+00 Undormay = 4 300E +00
L T N 0 T 2 P O O O O 0 N N 0. R - 5 B
| L] uTS AR Ty L3 o Lt i Z-) e |
008 cas 0ar 13 172 D13 200 9782
oo 120 0.08 282 900 004 1048 97 68
Q08 171 [sTs.} 432 048 om 12N 96
ooy 214 oty 547 12 21 foz 1422 gr ey
a1 787 ot3 0 14.22 oo? 1657 9775
a13 320 015 12238 16 57 813 1931 e
015 185 017 1824 193 019 2149 9% 08
o7 495 oz0 21.19 2: oz 26.20 58 31
Q20 €17 023 2758 2020 024 N5 9055
02 7.44 027 e 053 k=] 3596 9078
o.2r a2n o 4308 3556 L] 41,43 95 97
oM L)} 038 35140 a1 43 Q.18 -4 27 o9 14
036 780 042 S92 48 27 013 5423 27
042 726 049 66 45 5823 a1z [-F1) o938
D49 564 0%8 73M es 51 [ R1] 15.32 99 23
058 567 oy w@re 7632 o sagt 95 &0
as7 476 o7 8151 841 [<A}] 103 58 92727
078 a9 o &7 103 58 Gtr 120867 w8
091 294 106 9024 12067 Qog 14058 %9
106 218 124 92 42 14058 o8 18377 99387
L 124 182 144 93 94 16377 om 190 80 100 00
144 [0 188 wer 193 50 o 22228 1000
168 047 195 534 2228 oo 25895 10000
1.95 018 z28 9551 258 95 o000 0168 100 00
2.28 008 285 9557 20188 D00 5148 10000
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kLv ) 0 300 9585 400 a5 -1 5] ATT 0y 10000
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Particle Diameter (um.)
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Result: Anatysis Report
aewsr Dwle: Thay, 34 Jul, 1007 4.00PM
sampie 10, ZrO2 9o .73 Run umber 1 etrat . Tha, . A
Sampie Fle: TESTI02 X Record Nurter 19 Ansiyss Date: Thu, 31 Juf, 1967 4-08PM
Sampe Pain: CASIZERSDAT AL ) Rowdt Source: Analywusd
FmpHe NoME, WitrEaonk: 30 miny, in Ne HMP O SpA,
S
prr YT Dalans
Rarge Lens; JORF mm. Bearn Lengtn, .40 mm Sampler tione Oemcurtton' 255 %
Prasantaton. JOHD Paricie R = 15295, 01000, DOwpemantRI! = 1.3300}
Ansiyen Modal Polygaparse Rewcual: 0500 %
Mocphions: Nore
ReEun STRier
Duwbubon Type, Volume Concenttapon = 0,005 % vol Oerarty =- .73 g/ oub. cm” Specc SA = 201921 mig
Noan Dharnetey’ Oy, D1} 026um P08 g2%um O 0= 89%um
DA 3" 3.19um D% 2= 05rum Spen = 1.500E+0 : Uniormity = 5, 180€ +00
. AR ™R TSOU_RRNTON ] ORSER | [ S oW ) k] SIS T i)
a1 ] vy e T TBEY W T L 27 anman |
L 0.00 oar 990 172 130 400 9003
007 puo [:1: ] o900 900 122 .48 125
oo8 (1] Qoe (+]- s} 10.48 1.%% 2.2t Sz 90
ooe oo2 o1 oaz2 2N 109 1422 9349
ot oor 0.13 oo9 a2 104 i1 9454
=R K] 0z4 AL 033 57 owm "wn 9553
L AH] a0 a1 108 193t 092 2249 98 45
o 145 20 268 2249 o84 M0 8729
020 125 0.23 393 i) 073 0% W02
023 . %az a27 113 W E3 a8z 3098 04 5
027 7.82 an hL Y] 3558 -1 41,43 4
B.31 812 Lo -3 arss 4143 0 40 4827 09 54
035 [1..] o4z 4 27 [ ) 530.23 e
042 640 Qa9 a8 5623 LE1) o551 100 00
Qa9 T48 058 2% 88 5t aco 7632 10000
o558 aqr o8y 34 T8 32 000 88 8 wooo
087 475 ors 81 s Q00 103 58 100 O3
07s as: o9 BETS 103 58 [ 4 1] 12087 100460
oN 287 108 962 12067 1] 14058 100 5%
1.08 245 124 208 140 24 coz 8377 10005%
124 219 1.44 Tai? 8377 aoc 190 80 10000
1.44 186 186 7613 Y90 80 oo 22228 10000
168 148 1.95 7781 I fels ] ol ] 10000
195 118 228 T8 80 258 95 000 30188 1o
2.28 102 285 7542 30168 o000 146 10000
285 100 3 A 82 351 46 300 A0% 45 10000
309 108 3sn 315 409 45 sk 1] A77 01 0000
aeo 12 418 315 47701 0o 55571 10000
419 106 4568 B4 5 55571 (10 4] 847 41 1060
4 B8 142 589 3] 847 41 003 %423 0360
508 142 583 87 36 754 23 0.00 7867 1000
10 % 100
. -
1 tz Zr02d=5.73 -
i J10
L B0
S 50
L 40
i 130
[ R\ [1)
8.’5 0 g to"o
Particle Diameter (um.)
3m Instruments Lid, Mastersizer S Ver, 2,11 p. 1§
Serial Number: 32734-89 91 Aug 97 15:25

wn, UK
834 802456 Fax:0684 892780
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|

MASTERSIZER

Result: Analysis Report

[~ BINpI Detand
Sampie ID: AROYTIC 30 hvs, RunNumber: 1 Messurenwnt Dete: Fri, 01 Aug , 1997 1:55PM
Sample Fie: TEST102 Reccrd Number: 40 Ansiyss Date: Fri, 01 Aug , 1087 1:35FM
Sampls Path; CABRZERSDATAL Result Source: Analysed
Sample Nolss: uliresonic 30 mine in NaHMP 0.5 gl
BYStEmm Ualals
r;ml.ﬂ:Mnm Beam Langth; 2.40 mm Sampler, None Qoscyrstion: 25.1 %
Presentation: JOHO [Parhcle R4 = { 1,529%, 0.1000), Dwpersant R). u 1.3300) -
Anaslysss Model: Folydisperse Resduat: 0.748 %
Modifications. None : Q
ReTUN SIANSHES
Dssintution Type: Volume Cancentiation «  0.0047 %Vol Densty = 4.260 g/ cub, cm Specifc $.A. » 111158 m/ig
Wean Dumetars. D{v,01)= ©05um D G3= O048um Div.0Si=s 208um
D= 107um D[, 2= O4Sum Span = 3.741E+00 Urwloemity = 1.537E+00
[ STe_L5 o] % SO AR [ OnSRR ) [Sad W AN ™% X N
N - T L. e L L [+ 11 M iLAx) TE Tz L |
008 0.00 007 0.0a 172 " 080 2.00 1]
007 0.00 006 {11} 8.00 044 10.48 s 07
0.08 0.01 009 002 10.48 03] 1221 90
009 o004 011 005 17n 024 1422 o
on 011 013 017 1422 0.18 1857 08
o1 0.2 015 0.48 16 57 on 193 P9 94
015 0.80 017 1.29 19.31 008 2249 10000
o017 1.80 0.20 aoa 7248 000 2620 1o o0
0 37 €23 §65 2820 ona 05 10000
on 812 0z7 1277 20 53 oo 356 10G00
a.27 o8a a3 21.45 R 0.00 4143 10000
an 10.04 o 3149 4143 000 4827 10000
k] 10.08 0.42 4157 4027 a0 823 10000
042 870 049 5121 8623 000 351 100 00
048 .3-r] osa 8019 855 gpa 632 10009
0.5 T8 +].75 arss 832 000 389 100 Q0
/1.1 393 ors 7348 8891 000 103 58 10000
o7a 4852 081 78.00 10358 000 12067 100.00
[+3-1] am 1.08 8151 12067 ooc 1a0.58 100 00
106 282 1.24 64 32 140 58 [e1s ] 19377 10000
124 2.29 1.44 88 62 16377 000 190.00 10000
1.44 178 1.68 84.08 19G 80 00 22228 106 00
1.88 1.2¢ 1.9% 8984 22228 000 23895 10G 00
195 0.83 2.28 9057 25895 000 0168 100 00
228 0.7 285 9134 301.88 000 35146 10000
265 0re .08 §2.12 5146 [o1e.] 409 45 10000
a0e 090 380 §303 a3.45 o0g 477.01 . 10000
60 105 419 9408 477.01 0.00 55571 10000
419 1.12 4.88 $5.20 3551 ogo 847,41 100 00
4 88 1.08 588 9428 B47.41 000 75423 100 00
S & 096 683 g7 24 T754.23 Q.00 478 67 10000
100
‘ +
0 AI203+T!E€ ﬁﬁm
0
0
0
10
0
100.0 o000
Parﬁcie Dlameter (um)
m\ Instruments Lid. Mastorsizer S Ver. 2,11 p. 29
Serial Number: 32734-89 01 Aug 97 15:36

W 892456 Fax:0684 802789
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E{%M,ASTERSIZER

Result: Analysis Report
~ SEMpe OSAng

;pmn:mﬂczm. RunNomber ¢ Mensrament Dete: Fri, 01 Aug , 1987 12:32PM

Sampie Fig: TEST102 i Record Number: 31 MM Fn Ot Auq 1997 12:32FM

Sampie Path: CASIZERS\DATAL Remut Sowce: Analysed

Sarmple Notwe: ulirasonic 30 mins in NaHMP 0.5 g,

. “SYlem Deang

Range Lara: 300RF mm Beam Length 2.40 mm Sampier; None Obscuration. 26.0 %

Prasantation: 30H0 |Partcie R.1 » { 1.5298, 0,1000; Dispersani R.I = 1,3300}

Anplyms Model: Polydnperse Rewdusl. 1263 %

Modifcations, None

— ReEUI SIETEeT .

Dwairtoution Type: Volume Concentraton = 00048 %ol Densty = 42609/ cub om Specifi; S.A = 32705sq mig

Maan Damaws; Div,0.1)= 024um Div,05)= 047 um Diw.O®i» 152um

DM, N= 0B88um C[32|= 04dum Span = 3. 730E+00 Urwlormay = 1, 197E+00

L] STPRNTA | k] [ Sy [ W% T S R TR ——
1 4v-] oo 101 ;1 Ly RS TET T L
©.08 0.00 0.07 ooo . 772 0.a7 200 ™47
007 o0 oo 001 00 033 10.48 9981
008 06z 009 [e1:x] 10.48 a9 122 10000
009 0.06 011 009 1221 000 1422 10000
on 0.18 013 027 1422 o0 i1 3-1 10000
013 + o4a7 015 074 1657 oQ "wH 1000
015 1.10 017 1.83 1831 o000 249 10000
0.17 227 0.20 J 419 2249 0.00 »0 100,00
0.20 413 0z [k 28.20 oo 3053 100.00
023 857 027 14.80 30.53 o000 kL] 10000
azr 884 .31 2384 5.6 [:1: ] 4142 10000
031 1001 036 J3es 4143 000 827 10000
038 0ol 042 4388 4827 o mn 100 0g
0.42 83 D49 513 5623 [+11 ] 8331 10000
G458 288 0% 8217 .5 e ] 1832 100 00
038 7.43 o087 &0 60 7832 oo 88 91 100 00
087 L1+ cra 7567 8891 000 103 58 100 00
ors 472 091 8039 103.58 00 12087 10000
o9t s 108 8408 12087 [+]e4] 140 58 100 00
106 292 124 aroo 140 58 [+]e} 16377 w000
124 n 1.44 &0 32 . 18377 oo 150 80 100 00
1.44 172 1.68 9103 190 8¢ 000 22228 100 00
188 117 198 g221 2n.2. 000 54 95 100 00
195 [°X. i) 276 s3m 5895 0o 20188 10000
228 ' 0.82 i85 #1853 01,68 009 5148 10000
265 (+}. 7] 309 B4 24 351,46 000 400 45 10000
309 o7 360 9497 409 45 o a7T 01 100 00
380 087 418 9584 41701 o000 56571 10000
418 093 aps w77 53571 000 847 41 - 100,00
ans 088 569 a7 es 847,41 Q.00 75423 106 00
569 0.75 §83 S8 40 73423 2] 5] ara &7 100 00
j1 00
J90 ARRO3+Ti 7s.-1
|

g

bQ

[=3

TE Y

kr~
o

SO
o =
[=]

’ TWug oo
Particle Dlameler (pm_)

L] Im(tmments Lid. : s:d:sltﬂmlzor S\ge:ar 211 p. 22
‘ n 1 7 15:
1834 802456 Fax:0684 892789 umbar: 32734-89 01 Aug 97 15:30
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AICRUMERITIUS INSTRUMENT CURFUORATION
FiluwSorb 2300

BET SURFACE AREA ANALYSIS
“EPORT Dbatis T/87/7%7

SoMFLE I.Da: TiC AlSGREATE:  Nitrogen

SAMFLE WELIGHT: 0.298% ¢ LARUNETRIC *RESBURE: 740 maHg
MOL. CROES-SELTIOMAL AREA: 0,162 nmnl SATURATION FRESSURE: 775 mmbg

ARBIENT TEMFERATURE: .00 £

EXPERIMENTAL DATS VOL ADSORBED Xl Pa T=X/ R0 1= VA
(%) (VGL) (em™3/70 AT STH)

2.0u0 G.d4 .56 G.0490 0. 033541
12,000 0.4l 2205 [V G.06451a8
18.000 0.6% ol 5.1?65 G.0P24]
23.000 G758 A& G.2204 Q.17 AS
EET SURFALE ARZAs 7 3& A= Q1T mUaly
SiOFE . Gudhdd 4= 0.0041

INTERLE™T . . U.vilc w0010
C: 40,38
Vs 2.0% cn~3/n

CORRELATION COEFFICIENT 0.9%95

* ———————————————————————— AT e e e o e S B £ S S T A o o o Y i s okt 4 o - fom B 4
Co11765-w : 0@
= ‘ ‘ ) O

[ri F 1

.;‘. ' . ' Il

I I

=z- *

X : % | .

Y —mm—— % b
(L=X)V 7
[rd] 4l

@ &

& " * .p

o s

U4 7

% pd

G 2

e e e e e e e e e e e e e e e i i e e e e +



MICRORERITLCE THSTRUMCMT CORFORATION

FlowSorh 2300

EET BURFACE AREA AMHALYSLS

REFORT DATE: 7/727/97

SAMPLE 1.Du: Zr02 HDEOREATE . Nitrogen
SAMPLE WEIGHT: 0.2144 g © PARCMETRIC FRESSURE: 750 muMa
MOL. CROSS-SECTIONAL AREA: G142 nuoZ SETURATION FRESSURE: 775 kg
AMMIEMT TEMFERATURE: 0,00 C

EXFERIMENTAL DATA UL ADSORRBED =P /Py YRR XV
(=) {¥0i) (cn™3/g nT 5P

s.000 1.12 7.18 0¢.0470 0.00564

12,606 At G538 Guli?? 0.02091

18.000 T ] 0.1745 n.ou01z

28,000 LLGE = Godnng 5.04037

BET SURFALE AREG: PR L B VS A TR 4

BLOEE COLHADY w0 BLDCEE

INTERCEFT: LOGLR o/ CLO00E

O 8.3

Vs 6.07 cw™i/q

CORRELATION COEFFIDIENT O,9957

e e e e e e e e e e e 1 e i o e Bt ol e 8 o S B Ao e i e +
L."‘dGS?-‘-zl K4 i

|z| ;1-

P 2

'] 14}
7z ‘ ' ]

rd] . I]_‘I
h ' [rd]
- X i *

3 A=F/F0 . 0.25
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MICROMERITICS INSTRUMENT CORPORATION

SAMPLE 1I.D.: ALUMINA
SAMPLE WEIGHT: @.618@ ¢
MOL. CROSS-SECTIONAL AREA:
SAMPLE TEMPERATURE: '+ Q.09

EXPZRIMENTAL DATA

(%) Covowy
4,999 ?.37
?.F97 1e.7%

L4, 793 L1.34
22,204 L3.2&

BET SURFACE AREA:
SLOPE:

INTERCERT:

Cs

Vms:

FiowSorb 2300

BET SURFACE AREA ANALYSIS

REFPORT DATE: 4/15/85

182

2 SDSOREATE: Nitragen
. BAROMETRIC FRESSURE: 7&@ mmHg
B. 162 Am~2 SATURATION FRESSURE: 775 mmhg
c- E
VoL ADSOREED X=P/Po YeX/lei=-Xv]
{em~3/9 AT STF) : o
15.16 2. 24%Q 2.985232
17.359 2.2980 2..094CS
19,16 a.1472 3.2090%
2.5 3,215 3.8LZT3

76,22  +/=- B.53 m~2/9

B.05464 +/~ 00,2004
2.92007 +/- 9.0001
B4.00
17.354 em"S/9

CORRELATION COEFFICIENT 1.000Q

-~ ¥

2.21283-

>

<
B
\
{
]
1
|

(1-X)v

| *v = v me em me me em e e me e mn e e omn em e §

4 = e e hn mm e i oan wr we e ose as me e er aa

i!P/Po
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Reference pattern: 10-0173 2-May-1997 12:00
Name : Aluminum Oxide

Name : Corundum, syn

Name : diamonite

Formula : Al203

Elements : 0, Al

Groups Po--

Crystal type : Rhombohedral

Subfiles : Inorganic, Minerals, Alloys, Common phases, NBS patterns,

Forensics, Educaticnal patterns, Cement phases
Pattern deleted: NO

e e etan - i e Si=la = +
| d value | Angle [Rel.Int.|
mmm—mm e R tmmm——— - +
3.4790 25.584 75
2.5520 35.137 90
2.3790 37.785 40
2.1650 41.685 1
2.0850 | 43.363 100
1.9640 46.184 2
1.7400 5 ENI5E3 45
1.6010 57.519 80
1.5460 59.76% 4
1.5140 61.166 )
1.5100 61.345 8
1.4040 66.548 30
1.3740 68.198 50
1.3370 70.359 2
1.2760 74,268 4
1.2390 76.882 i6
1.2343 77.229 8
1.1898 B80.695 8
1.1600 83.219 1
1.1470 84,378 6
1.1382 85.184 2
1.1255 86.378 6
1.1246 86.464 4
1.0988 89.021 8
1.0831 90.665 4
1.0781 91.204 8
1.0426 95.263 .14
1.0175 98.410 2
0.9976 101.085 12
0.9857 102.792 1
0.9819 103.349 4
0.9431 109.526 1
0.9413 109.837 1
0.9345 111.033 4
0.9178 114.130 4
0.9076 116.146 14
0.9052 116.635 4
0.8991 117.906 8
0.8884 120.239 1
0.8804 122.077 4
0.8698 124.652 2
tommm e 4=mmem——ne fmmm e +

1
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Reference pattern: 10-0173 2-May-1997 12:00
D e e mmmm—— +
| 4 value { Angle |Rel.Int.|
dmmm - fomm e ——— dmmmm——a +

0.8580 127.737 12
0.8502 129.923 4
0.8460 131.155 4
0.8303 136.170 22
0.8137 142,405 4
0.8072 145.218 11
¢.7988 149.298 7
0.7970 150.2855 14
0.7931 152.457 13
dpmmmm— Fom e tommmmm—am +



185

Reference pattern: 32-1383 2-May-1997 11:5¢9
Name : Titanium Carbide

Name : Khamrabaevite, syn

Name : honggquiite

Formula : TiC

Elements : C, Ti

Groups : --

Crystal type : Cubic

Subfiles : Inorganic, Minerals, Alloys, Common phases, NBS patterns,

Forensics, Educational patterns
Pattern deleted: NO

$mmmmm o= Fmmmm +ommm—aaa +

| d value | Angle |Rel.Int. |

tommmmmne o pommmm— - pmmmmm—a +
2.49%0 35,807 80
2.1637 41.711 100
1.5302 60.450 60
1.3047 72.371 30
1.2492 76.142 17
1.0818 90.805 e
0.93927 101.785 13
0.9677 105,502 25
0.8834 121.377 25
0.8327 | 135.356 16

PR T S $m=-==-m o +

==============a==============m=-==zu==us============:====n=t==z======:=-:—==
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Reference pattern: 06-0614

N T PP T T T T 1 1 1

Name : Titanium Carbide
Formula : TiC
Elements : C, Ti
Groups R
Crystal type : Cubic .
Subfiles : Inorganic, Alloys
Pattern deleted: YES
From - tmmmmmm—e— $mmm————- +
| @ value | BAngle |Rel.Int.|
$ommm === $romnemm——— oo m———— +
2.5100 35.744 80
2.1790 41.404 100
1.5350 60.242 50
1.3110 71.9689 30
1.2550 75.727 10
1.0860 90.356 5
0.9970 101.179 S
0.9710 104.991 30
0.8840 121.239 30
0.8330 135.255 30

+
i
]
1
|
]
)
1
1
1

+
]
1
]
1
t
1
3
1
1

+
1
1
1
1
]
1
1
1

4
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Reference pattern: 13-0307 6-Aug-1997 10:29
=====.‘='—'====================l============.‘====================================
Name , : Zirconium Oxide
Name : Baddeleyite
Name : zirkite
Formula 1 Zr02
Elements : 0, Z2r
Groups ¢ ==
Crystal type : Monoclinic .
Subfiles : Inorganic, Minerals, Alloys, Forensics
Pattern deleted: YES
dmmmm - mmmm e - === +
| 4 value |  Angle |Rel.Int.|
e e dmmemm———- e m - +
5.0360 17.597 6
33,6900 24.099 18
3.6300 24.503 14
3.1570 28,245 100
2.8340 31.544 65
2.6170 34.236 20
2.5980 34,455 12
2.5380 35.337 14
2.4880 36.071 4
2.3280 38,645 6
2,2850 39,402
2.2520 40,004 4
2.2130 40.740 14
2.,1820 41,345 6
2.0150 44,950 8
1.9890 45.571 8 ,
1.8450 49,355 18
1.8180 50.138 12
1.8010 50.644 12
' 1.7800Q 51,285 6
1.6910 54.198 14
1.6560 55,441 14
1.6400 56.029 8
1.6080 57.246 8
1.5910 57.915 4
1.5810 58.31¢6 4
1.5410 59,983 10
1.5080 61,435 6
1.4850 62.028 10
1.4760 62.917 6
1.4470 64.328 4
1.4200 65.703 6
1.3580 6€9.115 2
1.3480 69.701 2
1.3210 71.340 &
1.3090 72.096 2
1.2980 72.805 2
1.2690 74.748 2
1.2610 75.304 2

H
[
H
]
It
L]
H
[}
1
i
]
[
L]
1]
I
L]
]
n
|
1l
il
]
]
]
]
]
]
]
]
[}
L}
]
n
I
1
[
]
1
1t
L]
il
]
]
fl
]
|}
[
H
A
N
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H
i
A
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¥
]
i
H
]
]
N
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]
"
]
]
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-Reference pattern: 20-0684 6-Aug- 1997 10:
Name : Zirconium Oxide
Formula : Zr0
Elements :+ 0, Zr
. Groups : --
Crystal type : Cubic
Subfiles Inorganic, Alloys
Pattern deleted NO
Fommmm————— e el L +
| 4 value | Angle |Rel.int. |
R e dmmmmm- - +
2.6670 33.575 100
2.3100 38.958 a8
1.6330 56.291 55
1.3930 67.143 33
1.3337 70.559 15
1.1550 83.661 7
1.0599 93.232 13
1.0331 96.425 20
0.5431 109.526 17
0.8891 120.082 13
0.8167 141.187 B
dmmmm————— tmmmmemm—- - +

===I====--“s‘-g:‘======B=-======’!2*I’=====-=---===============gt'=--’-.-*S_



SEMQuant results. Listed at 3:21:17 PM én 8/14/97
Operator; Chiew

Client: none

Jobi ALZ203+TiC+Zr02

Spectrum label: Zr02:2,CL=5/0,200s,WD15

Calibration data: Energy Resn, Area
Strobe; -7.6 £3.61 82728
Calib. element: 6917.8 145,83 67227
Gain factor = 50.000
Livetime = 100.0 seconds

Sample data: Energy Resn. Area
Strobe: -7.5 63.95 174686
Total spectrum counts = 254501
Livetime = 200.0 seconds

System resolution = 71 eV

Geometry (degrees):
Tilt = 0.00

ED geometry (degrees):
Elevation = 35.00
Azimuth ¢.00
Entry angle 0.00

no

Accelerating voltage = 20,00 kv

Quantitative method: ZAF { 4 iterations).
Analysed all elements

2 peaks possibly omitted: 7.%0, 15.70 keVv

Standards ;
o K MTEC_ZrQ2 8/11/97
Zr L MTEC_2r02 8/12/97
Elmt Spect. Fit = Apparent Stat. k ratio
Type Index Conc. Sigma
¢ K ED 6.8 28.049 0.458 1.08007
Zr L ED 5.6 718.580 0.3%4 1.06146
Elmt Spect. Inten. 5td = Element Sigma Atomic
Type Corrn. Corrn. % 3 %
o K ED 1.002 1.00 28.00 0.46 66,99
Zr L ED 0.959 1,00 78.66 0.3% 33,01
Total ‘ 106, 6¢ 100.00

* = <2 Sigma

k Ratio
Sigma
0.017¢€4
0.00532
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Stress MPa

| Sample ID: PRE-HIP I
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200

150 —

100
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T v T \
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Percent Strain

0.3




Stress MPa

Stress MPa

191

300
250
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50
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1
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L Y T
0.1 0.2
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I Sample 10: 8 I
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300 —
260
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L ’ t ’ I i
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Stress MPa

Stress MPa

| Sample iD: C '

182
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| Sample ID: D I
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Stress MPa

Stress MPa

! - Sample iD: E I

193
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Stress MPa

Stress MPa
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Sample 1D: G

| : T v T Y T T Y T 1 v =T T T ]
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j d
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0.0 0.1 0.2 0.3 04 0.5 0.6
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Stress MPa

Stress MPa
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Stress MPa

Stress MPa
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